
How	to	use	the	prescrip.on	
support	tool	



General	presenta.on	of	the	
prescrip.on	support	tool	



Colour codes for 
single, dual or triple 

therapy 

Codes for duration 
of treatments 

Abbreviations 
used in the tool  

Target INR 
for 

mechanical 
valves 

Cockcroft and 
Gault formula Specific conditions not 

included in the tool 
Link for recommendations if 

bleeding during DAPT 

Clinical situations 
for which a single 

antithrombotic 
treatment is 

recommended 
(NEVER a 

combination) 

Combinations of 
antithrombotic 
drugs NEVER 
recommended 

Timeline (in 
months) since 
diagnosis or 
beginning of 

treatment 

Pathology 

Treatments performed +/- association 
with another pathology that may 

influence antithrombotic treatment 

Time dependant 
recommended 

treatments 

Recommended 
dosages for each 

drugs 



In	prac.ce	

Example	1:	one	cardiovascular	
disease	



•  At	your	medical	consulta.on,	you	meet	Mr	R,	85	years	old	
(weight:	81	kg,	body	mass	index:	24	kg/m2).		

•  Medical	history:	arterial	hypertension	and	Parkinson	disease		
•  He	had	surgery	8	months	ago	for	an	aor.c	stenosis:	

transcatheter	aor.c	valve	replacement	(TAVR)	
•  Which	an.thrombo.c	therapy	is	recommended	in	this	clinical	

situa.on?	



1-	Locate	in	the	
chapter	
headings	of	
the	tool,	the	
cardiovascular	
disease	of	your	
pa8ent	



2-	Locate	
the	precise	
clinical	
situa8on	of	
your	pa8ent	
(treatment	
already	
performed,	
associated	
pathologies
etc.)	



3-	In	the	
recommended	
treatment,	find	
out	where	your	
pa8ent	is	
currently		
(here:	8	months)	

M8	

Long-term	single	
an8thrombo8c	therapy	
is	recommended:	
1)  Aspirin	
2)  Clopidogrel	



4-	Check	the	
recommended	
dosage	for	the	
drugs	you	
want	to	
prescribe	

1)  Aspirin	75-100	mg/day	
2)  OR	Clopidogrel	75	mg/day	



In	prac.ce	

Example	2:	two	cardiovascular	
diseases	



•  At	your	medical	consulta.on,	you	meet	Mr	V,	55	years	old	
(weight:	81	kg,	body	mass	index:	24	kg/m2).		

•  Medical	history:	arterial	hypertension	(controlled),	diabetes,	
renal	failure	(crea.nine	clearance	with	CockcroR	formula:	30	
ml/min)	and	permanent	non-valvular	atrial	fibrilla.on		

•  He	had	an	acute	coronary	syndrome	5	months	ago	with	a	
percutaneous	coronary	interven.on	(PCI)		

•  Which	an.thrombo.c	therapy	is	recommended	in	this	clinical	
situa.on?	



1-	Locate	in	the	
chapter	
headings	of	the	
tool,	the	
cardiovascular	
disease	of	your	
pa8ent	



2-	Locate	the	
precise	clinical	
situa8on	of	
your	pa8ent	
(treatment	
already	
performed,	
associated	
pathologies	
etc.)	



2bis-	Locate	the	
precise	clinical	
situa8on	of	your	
pa8ent	
(treatment	
already	
performed,	
associated	
pathologies	etc.)	

Hypertension	and	diabetes	=	2	points	
!	Indica8on	for	oral	an8coagula8on	

ABBREVIATIONS	

Abnormal	renal	func8on	=	1	point	
Drugs	=	1	point	
HAS	BLED	=	2	



3-	In	the	
recommended	
treatment,	find	
out	where	your	
pa8ent	is	
currently		
(here:	5	
months)	

M5	

Here,	two	op8ons	are	possible	
according	to	the	ischemic	and	
bleeding	risk	of	your	pa8ent:		

1)  Dual	therapy:	OAC	+	Aspirin	OR	
Clopidogrel	up	to	12	months	(so	
for	another	7	months)	

2)  Triple	therapy:	OAC	+	Aspirin	+	
Clopidogrel	up	to	6	months	(so	
for	another	1	month)	and	then	a	
dual	therapy	with	OAC	+	Aspirin	
OR	Clopidogrel	up	to	12	months	
(so	for	another	6	months)	



4-	Check	the	
recommended	
dosage	for	the	
drugs	you	
want	to	
prescribe	

OAC	:	
-  VKA	with	a	target	INR:	

2–3	
-  Rivaroxaban	15	mg/day	
-  Apixaban	5	mg	X	2/day	
-  Dabigatran	is	

contraindicated	
	
An8platelets:	
-  Aspirin	75-100	mg/day	
-  Clopidogrel	75	mg/day	
	


